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PART NUMBER DESCRIPTION PART NUMBER DESCRIPTION
NO, NO.
* 1340676 MITER GAGE ASSY, INCL, 45 904-01-010-1619 FLAT WASHER
1 1340664 KNOB 46 1340644 #10-24 X 5/8" ROUND HD SCR
2 1340622 M6.4 FLAT WASHER 47 1340668 STRAIN RELIEF
3 1340662 BODY 48 1340643 SWITCH BOX ASSY, INCL;
4 1340661 MITER BAR 49 1340647 COVER
5 1340652 TABLE 50 1340648 (DIN 7981B) M3.9 X 10MM PAN HD SCR
6 1340694 ROTATION LABEL 51 1340669 INSULATOR
7 1340658 SPECIAL SCR 52 902-01-100-1028 1/2-13 HEX NUT
8 1340657 COIL SPRING 53 400-08-139-0006 BALL BEARING
9 1340656 HANDLE 54 1340618 WORM SHAFT
10 1340655 SCR 55 400-08-139-0006 BALL BEARING
1 1340654 (DIN 9021) M6.4 FLAT WASHER 56 1340606 WORM GEAR
12 1340653 SUPPORT 57 902-01-020-1266 1/2-13 JAM NUT
13 1340651 TABLE BRACKET 58 1340608 M6.4 FLAT WASHER
14 901-02-010-0514 1/4-20 X 3/8" ROUND HD SCR 59 1340609 1/4-20 X 1/4" HEX HD SCR
15 1340665 O-RING 60 1340690 NAMEPLATE
16 1340601 BASE 61 901-06-121-7383 #10-24 X 3/8" PAN HD SCR
17 1340653 SUPPORT 62 400-08-139-0006 BALL BEARING
18 901-01-060-0623 1/4-20 X 1" HEX HD SCR 63 901-03-010-0755 1/4-20 X 3/4" HEX SOC HD SCR
19 1340659 WASHER 64 901-02-010-0514 1/4-20 X 3/8" ROUND HD SCR
20 901-03-010-0229 1/4-20 X 1/2" HEX SOC HD SCR 65 1340659 WASHER
21 1340613 BEARING, INCL; 66 1340671 DEFLECTOR
22 1340691 TENSION LABEL 67 1340621 GUARD
23 1340612 NUT 68 1340546 ROTATION LABEL
24 23-701 10" WET GRINDING WHEEL 69 904-03-030-1795 3/16" EXT TOOTH WASHER
25 1340610 FLANGE 70 901-01-060-0611 1/4-20 X 1/2" HEX HD SCR
26 1340603 SPINDLE 7 1340624 SPACER
27 1340605 KEY 72 1340625 FLANGE
28 901-03-010-0755 1/4-20 X 3/4" HEX SOC HD SCR 73 23-702 5" GRINDING WHEEL
29 1340616 OILER 74 1340625 FLANGE
30 1340602 GEAR BOX 75 1320075 W1/2-12 HEX NUT
3 1340639 MOTOR ASSY, INCL; 76 1340628 COVER
32 1340641 (DIN 1481) M3 X 20MM SPRING PIN g4 1340630 EYE SHIELD
33 1340640 COUPLER 78 902-01-120-1216 #10-24 HEX NUT
34 1340649 CORD SET 79 904-01-010-1619 FLAT WASHER
35 1340642 COVER ASSY, INCL; 80 1340633 KNOB
36 1340692 WARNING LABEL 81 901-06-121-7383 #10-24 X 3/8" PAN HD SCR
37 901-06-121-7383 #10-24 X 3/8" PAN HD SCR 82 1340631 BRACKET
38 904-03-030-1795 3/16" EXT TOOTH WASHER 83 901-06-121-7383 #10-24 X 3/8” PAN HD SCR
39 901-06-121-7383 #10-24 X 3/8” PAN HD SCR 84 1340635 KNOB W/STUD
M 1340632 GUARD 85 902-01-010-1300 5/16-18 HEX NUT
42 1342001 (DIN 7971B) M2.9 X 6.5MM PAN HD SCR 86 1340637 (DiIN 8021) M8.4 FLAT WASHER
43 1320151 SWITCH 87 1340638 TOOL REST
4 1340645 CAPACITOR 12uF
* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT
In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center at
the time of repair. )

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local service outlet.
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